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Package leaflet: Information for the user 

 

GeloMyrtol forte, 300 mg gastroresistant soft capsules 

Distillate obtained from the mixture of rectified essential oils of eucalyptus, sweet orange, myrtle and 

lemon (66:32:1:1) 

 

 

Read all of this leaflet carefully before you start taking this medicine because it contains 

important information for you. 

Always take this medicine exactly as described in this leaflet or as your doctor or pharmacist has told 

you. 

-  Keep this leaflet. You may need to read it again. 

-  Ask your pharmacist if you need more information or advice. 

- If you get any side effects, talk to your doctor or pharmacist. This includes any possible side 

effects not listed in this leaflet. See section 4. 

- You must talk to a doctor if you do not feel better or if you feel worse after 10 days. 

 

What is in this leaflet 

1. What GeloMyrtol forte is and what it is used for 

2. What you need to know before you use GeloMyrtol forte 

3. How to take GeloMyrtol forte 

4. Possible side effects 

5. How to store GeloMyrtol forte 

6. Contents of the pack and other information 

 

 

1. What GeloMyrtol forte is and what it is used for 

 

GeloMyrtol forte is a herbal medicine, the active substance is obtained from the essential oils of 

plants. For liquefying secretions in case of sinusitis and bronchitis. 

 

You must talk to a doctor if you do not feel better or if you feel worse after 10 days. 

 

 

2. What you need to know before you use GeloMyrtol forte 

 

Do not take GeloMyrtol forte: 

- if you have inflammatory disorder in the region of stomach, intestines or bile ducts or if you 

have severe liver disease; 

- if you are allergic to eucalyptus oil, sweet orange oil, myrtle oil, lemon oil, cineole (main 

ingredient of eucalyptus oil) or any other ingredients of this medicine (listed in section 6). 

 

GeloMyrtol forte should not be given to children under 6 years of age. 

 

Warnings and precautions 

Talk to your doctor or pharmacist before taking GeloMyrtol forte. 

 

- Talk to your doctor immediately if the symptoms persist or become worse, if you develop 

breathlessness or fever or you start to cough up mucus containing blood or pus-like secretion. 

 

- If you have bronchial asthma, whooping cough or any other respiratory disease characterised by 

notable hypersensitivity of airways, you can take GeloMyrtol forte only after you have talked to 

your doctor. 
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Children 

GeloMyrtol forte is not suitable for children under 6 years of age. 

GeloMyrtol is available for children aged 3-5 years. 

 

GeloMyrtol forte contains sorbitol. If you have been told by your doctor that you have intolerance to 

some sugars, contact your doctor before taking this medicine. 

 

Other medicines and GeloMyrtol forte 

Tell your doctor or pharmacist if you are taking, have recently taken or might take any other 

medicines. There are no known interactions with other medicines if the medicine is used according to 

recommendations. 

 

Pregnancy, breast-feeding and fertility 

If you are pregnant or breast-feeding, think you may be pregnant or are planning to have a baby, ask 

your doctor or pharmacist for advice before taking this medicine. 

 

- Pregnancy: 

 Animal studies do not indicate direct or indirect harmful effects to foetus. 

 Animal studies and longstanding experience with GeloMyrtol forte in humans do not indicate 

direct or indirect harmful effects to foetus. Therefore GeloMyrtol forte may be used during 

pregnancy if clinically indicated. As with the use of all medicines during pregnancy, a doctor 

should be consulted before the use of GeloMyrtol forte. 

 

- Breast-feeding: 

 Due to the fat-soluble properties of the active substance it may be presumed that its components 

are excreted into breast milk in low concentrations. Until now no evidence has been found that 

the use of GeloMyrtol forte during breast-feeding would be accompanied by any risks. 

 As with the use of all medicines during breast-feeding, a doctor should be consulted before the 

use of GeloMyrtol forte. 

 

- Fertility: 

 Animal studies do not indicate direct or indirect harmful effects of GeloMyrtol forte to fertility. 

 

Driving and using machines 

Special precautions are not necessary. 

 

 

3. How to take GeloMyrtol forte 

 

Always take this medicine exactly as your doctor or pharmacist has told you. Check with your doctor 

or pharmacist if you are not sure. 

 

The recommended dose is: 

 

Age For the treatment of acute 

inflammatory conditions: 

For the treatment of chronic 

inflammatory conditions: 

6-12 years 1 capsule 1-3 times a day 1 capsule 1-2 times a day 

> 12 years 1 capsule 3-4 times a day 1 capsule 2-3 times a day 

 

How and when to take GeloMyrtol forte? 

Take GeloMyrtol forte 30 minutes before meal with lots of cold liquid. The last dose may be taken 

before going to sleep. 

 

How long to continue taking GeloMyrtol forte? 

The duration of GeloMyrtol forte treatment depends on symptoms. For chronic respiratory diseases 

prolonged treatment is possible. 
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If you take more GeloMyrtol forte than you should 

Please inform your doctor. The doctor decides if you need any treatment. You may have the side 

effects listed below in a more severe form. 

 

If you forget to take GeloMyrtol forte 

Do not take a double dose to make up for a forgotten dose. Continue to use GeloMyrtol forte as your 

doctor has told you or as described in the dosing instructions. 

 

If you have any further questions on the use of this medicine, ask your doctor or pharmacist. 

 

 

4. Possible side effects 

 

Like all medicines, this medicine can cause side effects, although not everybody gets them. 

 

The next frequencies are used for the evaluation of side effects: 

 

Very common: in more than 1 treated patients out of 10 

Common: in 1 to 10 treated patients out of 100 

Uncommon: in 1 to 10 treated patients out of 1,000 

Rare: in 1 to 10 treated patients out of 10,000 

Very rare: in less than 1 treated patients out of 10,000 

Unknown: frequency cannot be estimated from the available data 

 

Uncommonly gastrointestinal symptoms may occur, e.g. stomach pain/discomfort in upper abdomen, 

taste changes. In rare cases nausea, vomiting or diarrhoea may occur. 

In rare cases hypersensitivity reactions (e.g. skin rash, pruritus, facial oedema, breathlessness and 

circulation disorders) have been reported. 

Very rarely existing kidney or gallbladder stones may start to move. 

 

Reporting of side effects 

If you get any side effects, talk to your doctor or pharmacist. This includes any possible side effects 

not listed in this leaflet. 

You can also report side effects directly via www.ravimiamet.ee. By reporting side effects, you can 

help provide more information on the safety of this medicine. 

 

 

5. How to store GeloMyrtol forte 

 

Keep this medicine out of the sight and reach of children. 

Do not store above 25ºC. 

Store in the original package in order to protect from moisture. 

 

Do not use this medicine after the expiry date which is stated on the carton and blister after “EXP”. 

The expiry date refers to the last day of that month. 

 

Do not throw away any medicines via wastewater or household waste. Ask your pharmacist how to 

throw away medicines you no longer use. These measures will help protect the environment. 

 

 

http://www.ravimiamet.ee/
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6. Contents of the pack and other information 

 

What GeloMyrtol forte contains 

 

- The active substance is distillate obtained from the mixture of rectified essential oils of 

eucalyptus, sweet orange, myrtle and lemon (66:32:1:1). One capsule contains 300 mg of 

distillate obtained from the mixture of rectified essential oils of eucalyptus, sweet orange, 

myrtle and lemon (66:32:1:1). 

- The other ingredients are refined rapeseed oil, gelatin, glycerol 85%, hypromellose acetate 

succinate, triethyl citrate, liquid sorbitol (non-crystallising), sodium lauryl sulphate, talc, 

dextrin, ammonium glycyrrhizate, diluted hydrochloric acid. 

 

What GeloMyrtol forte looks like and contents of the pack 

 

The pharmaceutical form of GeloMyrtol forte is uncoloured transparent soft gelatin capsules. 

 

Package sizes of 20, 50 or 100 gastro-resistant capsules are available. 

 

Not all pack sizes may be marketed. 

 

Marketing Authorisation Holder and Manufacturer 

 

G. Pohl-Boskamp GmbH & Co.KG 

Kieler Strasse 11 

25551 Hohenlockstedt 

Germany 

 

 

For any information about this medicine, please contact the local representative of the Marketing 

Authorisation Holder: 

 

KBM Pharma OÜ 

Tähtvere 4 

51007 Tartu 

Tel.: + 372 7338080 

 

This leaflet was last revised in August 2016. 


